1/8 Off-Road Nitro Power 4 Wheel Drive
Buggy & Short Course Truck

Instruction Manual

Length .............. 487 mm Wheelbase ........ 324~328 mm

Width ............. 306 mm Total Weight.......... 3.20 Kg
Height............. 204 mm Gear Ratio............... 11.3



Contents

TableofContents. . ........ ..ot iiiiiiineinnnnnn. 1
Instructions and precautions. . .. ...................... 2~
Assembly guide details. . ........................... 8~16
Exploded Diagram . ............ ..., 17~18
Parts List. . . . ... i e e 19~23
SparepartsList. . . . ........ .. e 24~25
SetUpSheet. . .......... it e 26

01




Differential Gear Assembly

8E005

8E005
8E067
8E003 4 0IL
-~
e—
—b N Y
| sE121 11t Jnn
ITT TT TTI Fill up with differential oil
into the diff.case until the
\ — oil surface is about 3.0mm
lower than the top of the
. case
) GR 8E002 Front 5000#
Rear 3000#
C—x2
8E121 @ ﬂjmm X 4
X2 X 2 Pin2.5X 11 UXZ
8EQ78
3X12
8E003
8E067 8E099 @ mm X1 FH Hex Screw O-ri 1. 75%9
17X6.3X0.3 BBI6X8X5 8E090 T
Washer Ball Bearing 4X4 Set Screw

Front Gear Box - Shock Tower Assembly

(]lmm X6

X2

om

8E082 8E091
3X12 =

BH Hex Screw 8E099 5X4 Set Screw

Button Head BB16X8X5

Ball Bearing

08




8E028
8E099 ‘

Rear Gear Box - Shock Tower Assembly = 0

8E008 ——8E091
8E040 8E020

OO
Q

>
oo
m
o
©
©

o
m
=
<=3
=
o7
%
&
@
co
m
o
=)
[=2]
o
_'
—
(@)

8E008
Q
) 0
° 8 8E001
8E082 -
O (mw <1 ©(mmm x4 <2 O =
8E082 8E081 8E082 8E091
3X10 3X12 5X4 Set Screw

BH Hex Screw BH Hex Screw 8E099
BB16X8X5
Ball Bearing

Front Suspension Assembly

[ ] x2 | X2
BE120 BET19 T > 2
Pin 3.0X15 Pin 3.0X17 4><82%0B6HSH .
= ex Screw
(mx‘l mm 2 8E010
8E091
8&9(712 5X4 Set Screw (3 8E075 ﬁ
BH Hex Screw 8E021 iTLC

[@ X 4

8E095
M3 Lock Nut

L
R

8E095— @

] X2
= G050 T4 071 | <2
8E099 8E0T1

8ET00 LY - <2
Ball Bearing BB21X 15X 4 Ball Bearing 8E029 Pin 3.0x58.5 416 Tl flex Screw

09




Front anti-roll Bars Assembly L R
8E054 iy
‘\‘
8E058 //ﬁ')
Q %v 7 —
| e (@ (
@ = O\ —8E089
(©% 8£059 JoU
8E08§A(E095_ 809 8E !
ém““”r,« i ‘?\\ R \
I",—,;: (: 'é ‘,/.(\’ S
%79 Yo, X )
\\: 5 % ‘ 4 ( 2MN
8E076— Y@
O x4 @ X2
8E089 8E095
/ X2 3X3 Set Screw M3 Lock Nut
e 8E086 8E087 | ﬂjm X
8089 3% 18 o © (I x 2 2
Cap Screw Cap Screw Cap Screw 8E092 8E076
3X10 Set Screw 3X 8 FH Hex Screw

Rear Suspension Assembly

Bg?}egégéfg BB21X15X4 Ball Bearing
2O <2
8E119 8E091

Pin 3.0X17  5x4 Set Screw

©g o © ((mmm 2

8E095 8E081

. 3X10
V3 Lock Nut OH Hex Screw

8EQ72

(0| <2 DI ~

426
FH Hex Screw

O I <2 @& Emmm 2
8E087 3x24 8E085 3x12
Cap Screw

Cap Screw

8EQ30 Pin 4.0X71.3

- <2

8E029 Pin 3.0X52

10




Tail - Rear Anti-roll Bars Assembly

8E081 O (mw x2 @ (ummm x4

8E081 8E082
3X10 3X12
BH Hex Screw BH Hex Screw
(P < 4

8E084 8E093

3X16 3X16
BH Hex Screw Cap Screw

— 8E089
!. ol
LJ
8E092 §8E035
t A
O

E08 “lo
U=

( /_:__;——;’
Yo el—

©m <2 @ Emmm x> o ummmx2

8E076 8E086 8E092 om x4

3X8 3% 18 3Xx10 8E089
FH Hex Screw Cap Screw Set Screw 3X3 Set Screw

Steering Assembly

8E085
3X12
Cap Screw

© (mm -~ Q8

8E095

8E096
3%13.5 M3 Lock Nut

BH Hex Screw

11




Tension Rod - Center Differential - Chassis Assembly %

om x2
8E089
3X3 Set Screw

OH Hex Screw

H:m&mx4

8EQ70
4X14
FH Hex Screw

© [mmw x3

8EQ77
3X10
FH Hex Screw

(© [ x4

8EQ78
3X12
FH Hex Screw

() [ < 2

8E079

Ep X7

Fil Hex Screw Can S 8E070

Front suspension - Chassis Assembly

<+ (©) ([
8E070 8E073

4X14 4X10
FH Hex Screw OH Hex Screw

H:mm X2 C X 3

8E069 8E08 ]
4X8 OH Hex Screw

FH Hex Screw

-

(© [mm © (T * 2

u)'
8E083 8N029 .@/)
8E077 314 ol (¢
3X10 OH Hex Screw

FH Hex Screw

|:|><4 (ﬂmmmm X1
8E074

8E101 4% 12

BB10X6X3 BH Hex Screw
Ball Bearing




Rear Suspension - Chassis Assembly

8E095 8E020
<« @) <2
< —

8EQ70 8E095
4X14
FH Hex Screw

M3 Lock Nut

] W <1

8E020 Pin3.0X46.8

Engine and Exhaust Pipe Assembly

(=

8E085
E T x 4 g/f i D
8E085 i:t\gi‘; ==
3X12 e — 1
Cap Screw T —
e ;¥ (
Elm X1 8N026 8N021 %é’j’) “(‘
8N037 (@%gé'im '
o S 8N020 A oy =" 5;?&\3
S~
8N047 .e!,!@\,!,u
— il
=) © 2% B J?(T]il
ongay BN042 8N042 "l’,’"l ,
8N022 . -

B 8N027 8N027

8N028
Attn: Beware the direction

8N027
of the clutch disc.

13




Engine Set- Chassis Assembly

O x1

8E090
4X4 Set Screw

©) [m x2

8E069
4X8
FH Hex Screw

©) [Jmm -

8N048
4X8
I[-Head Screw

\\\\\\\\\\\\\\\\\\\

i
\\\\\\\\\\\\\\\\\\\\\\\\

2N —

'3%&()5\ﬁii'ﬁl';

A\ \‘\ B

)i

N> I

L —8N048

Fuel Tank Assembly |

(e
8E080

3X8
BH Hex Screw

© [mm x2

8EQ77
3X10
FH Hex Screw

C X1

8E081
3X10
BH Hex Screw

8N003
T 8N0O1 ‘ /
gN0o3 & ——8N002
o ——8NOD1 -
8NOO3 ——A
,ﬂﬂllg oNg0s
|_-—s

Fuel Pipe goes through here




<
o
—
NN}
<o

X8

3X10

Servo- Receiver Assembly

D

8E081
BH Hex Screw

8E080
3X8
BH Hex Screw
2X10
Cap Screw

8N032
Battery Box - Chassis Assembly

@ (o

dlmm X1

© [mm x5

15

8EQ77
3X10
FH Hex Screw
8EQ76
3X8
FH Hex Screw
8E082
3X12
BH Hex Screw

(]]mmm X2

(©) [mm x 1




Linkage Adjustment Assembly

(©) [mm 1

8E078

3X12
FH Hex Screw

8E076

3X8
FH Hex Screw

8E089
3X3 Set Screw

om x4

Air Filter Assembly

8N030

8E080

3X8

(I

BH Hex Screw

16




Side Guard Assembly

° [

kovn.o 2

6 25T L%

\f,u\l .mm.m“.mm

7 Z Y =

/LA 2252l

oS I.,P.‘.\,.vf\\. 0B chn

A TN LY = =9 g

W \s‘//‘.\_ [ > 9
27 .’.\.;@ £c8503 0
a7/ 25863 g
=AY 74 CEE£G383 o ©
@3 ﬂl(\@n.qoo,\‘ﬂ// B X
N0 V. o
©
Q
4

8E051
Front 3.5X59.5

ﬁ

I
|

o

=

-

8E048
(8E049)

——8E053

IS

/) =)

— Z

8E076
38
FH Hex Screw
Shock Absorber Assembly

17




Rear Shock Absorber Assembly

o>
—4

=~

/—’1”’i—<———:;
N (06 :
"S‘*\ &Y
N\ \ =
My ‘!{;;}

8E087
3X24
Cap Screw

8E088
3X26
Cap Screw

@p

8E094
T™M3 Lock Nut

Front Shock Absorber Assembly

8E094

8E047

3X24
Cap Screw

3X26
Cap Screw

|B]><z

8E094
M3 Lock Nut

18




Tires - Car Body Assembly

8E098

8N038 8E098

8N038

PET Body

8N039

PET Transparent Body

8E082
3X12
BH Hex Screw

8E043BL 8E043W 8E045BL 8E045W 8E044

00
ée

(White Rim & Tire Complete)

— SN\
8E042 Q

Wheel Tire Tire with Fowm Insert

19




Eploded Diagram

8N029

%ﬂow /
8NO29 %zog
oNO03— (@)

@& —snoor Q

8N003 —— / 8NO0O1

AN g ——8N003 N022
%|mmog mJomo mzﬂ_vmw

8E064 Loﬁ

20 21




Parts List

F/R Differential Gear Set

F/R Diff. Outdrive

8E004

8E005

W
EEHE

Differential Bevel Gear

8E006

Pinion Gear

Center Diff Spur Gear 44T

8E008

C Hub Set

Kuncle Arm Set

8E011

8E013

8E016

F/R Torque Rod

Front Lower Suspension Arm

8E019

Front Upper Suspension Plate

8E020 8E021 8E024
Front Body Mount Front CVD Rear Drive Shaft (106.8) Wheel Axle
8E025 8E026 8E027
— ¢ ) @ ®
=" _ GV 7

- 55 0

a
\
S

Rear Suspension Hinge Pin Holder

Front Suspension Hinge Pin Holder]

oRONONC,

Bush Adjuster

Drive Cup

22




Parts List

Lower Hinge Pin (F58.5 R52)

Lower Hinge Pin (71.3)

8E031

2
=

Servo Saver Arm Front

8E032

T

Steering Shaft

8E033

=

Servo Saver Housing Set

8E034

8E035

Rear Sway Bar

8E041

()
Y
(“ood)(@

Steering Plate

8E042

R
PRPe®

CRSRCRY

Wheel Hub

8E052

1) )0 ©)
1) @
1) 1)

Shock Mount

8E046

Rear Shock Absorber

8E048

Front Shock Absorber

Rear Shock Absorber Spring

8E049

Front Shock Absorber Spring

8E050 8E051 8E053 8E058
o®
& g sese || GG GG
& 7 SeSSS S ©
8O OO 2222 @@ 98
Rear Shock Shaft (66.5) Front Shock Shaft (59.5) Shock 0 Ring Ball Head
8E054 8E055 8E056

Front Upper Steering Linkage

Rear Upper Steering Linkage

Servo Steering Linkage

Steering Linkage

23




Parts List

8E059

Turnbuckle

Y. 4

8E062BLK 8E062W

Black White

Tail Wing

8E063

l \

Servo Arm

8E064

Front Bumper

8N0O01

Fuel tank Post

8N003
¥ P n
a::::::::::m

Fuel tank Pin and Sprout Set

Center Differential Mount

Center Diff. Support Plate

8N006

Battery and Receiver Box

8N008

ol

Servo Arms Long

8N009

Stopper

8N010

>

Brake Rod Set

Servo Arms Short

8N012

(—
(—

Brake Linkage

Chassis

"o

Engine Mount

8N013 8N014 8NO15 8NO16
\\ | E§§§g§3
A0 || SN
Center Diff. Out Drive Brake Pad Brake Disc Brake Cam
8NO17 8NO18 8NO19 8N020

Clutch Bell

24




Parts List

8N021

8N022

VW
ARARA

Clutch Set

8N023

&b €

Clutch Nut

8N024

Exhaust Pipe Holder

Exhaust Pipe Holder Spring

8N026

A
LAVAA

Clutch Spring

8N027

)
S

Exhaust Pipe

8N029

e

Front and Rear Drive Shaft

8N030

©

Air Filter set

8N031

S

Filter Joint

On/0ff Switch Set

8N033

=

Side Guard Set

8N034

Filter Sponge

8N035

=

Exhaust Pipe

8E067

0060

Differential Pin 3X24

1T
I

Button Head Screws 4X26

o ()

8E069

@@ «@@

m(@ ([M@ Q
@@ @

Flat Head Screws 4X8

8E070

@) @)
@@ @

() @@

Flat Head Screws 4X12

8E071

@) @@
() @
@ @)

[lat Head Screws 4X16

8E072
=

Flat Head Screws 4X26

8EQ73

EET
T

Button Head Screws 4X10

Button Head Screws 4X12

8EQ75

FiE
FEd

Button Head Screws 4X14

25




Parts List

8EQ076

nmo
()
nmo

()
()
w()

Flat Head Screws 3X8

8EQ77

(@
@@
(@

@@
@@
(W@

8E078
S ir
S S i?

Flat Head Screws 3X12

8EQ079

) @@
@) @@
@) @

Flat Head Screws 3X14

8E080

TEE
EEE

Button Head Screws 3X8

Flat Head Screws 3X10
8E081

TEE
EEE

Button Head Screws 3X10

8E082

g0¥
FE¥

Button Head Screws 3X12

AL
AR

Button Head Screws 3X14

101
Il

Button Head Screws 3X16

Bl
Al

Cap Screws 3X12

8E086

111
L

Cap Screws 3X18

8E087

Cap Screws 3X24

8E088

Cap Screws 3X26

8E089

eegs
€8s

M3X3 Headless Socket Screws

8E090

€88
e€ee

M4 X4 Headless Socket Screws

8E091

e€ee
€ 88

M5X4 Headless Socket Screws

8E092

M3 X10 Headless Socket Screws

8E093

1110
1T

Cap Screws 3X16

8E094

e 8
e 8

T™M3 Locknut

8E095
Q2@
Q9@

M3 Locknut

8E096

Vo
AR

Button Head Screws 3X13.5

8N048

v

Flat Head Screws 4X8

(@
([
([

(((w
[
[

8N036

vl
Wil

Cap Screws 3 X 14

8N037

LR
LR R

Cap Screws 3X8

26




Parts List

8N042

WEVRY
WEVRY

10X5X4 Bearings

8E099

16 X8X5 Bearings

8E100

=

0y
0y

21X 15X 4 Bearings

S

8E101

000
000

10X 6X3 Bearings

8E118

Antenna Pipe

8E119

IARRRY!
JRRRRA

Pins 3X17

8E120

100000
000000

Pins 2.5X15

8E121

ARRRA
LAY

Pins 2.5X11

8E122

(e

(e

M3X20 Headless Socket Screws

8N047

000
000

8X3.2X0.5 Washers

8E097

L O L
2 O L

Small Body Clips

8E098

2 L L
L L O

Big Body Clips

8N040

Glow Plug Ignitor

8N041

8N045

Fuel Bottle

8N044

Receiver Battery

8E114

8E115

B

{ iy
O [ 1™
L\
lem = \}

"

=

2.4G 3 Channel Receiver

8E116

2.4G Radio Cotnrol Set and
2.4G 3 Channel Receiver

8N043

6KG Servo

9KG Servo

27




8E001 F/R Diff Gear Set 2 8E041 Steering Plate 1
8E002 F/R Diff Outdrive 6 8E042 WheelHub 4
8E003 Diff Case 3 8E043 Rims For Buggy 4
8E004 F/R Ring Gear (38T) 2 8E044 Tire w/Foam Insert For Buggy 4
8E005 Diff Bevel Gear 6 8E045 Tire &Rim Complete For Buggy 4
8E006 Pinion Gear (11T) 2 8E046 Rear Shock Absorber 2
8E007 Center Diff Spur Gear (44T) 1 8E047 Front Shock Absorber 2
8E008 Gear Box 2 8E048 Rear Shock Absorber Spring 2
8E009 C Hub Set 2 8E049 Front Shock Absorber Spring 2
8E010 Knuckle Arm Set 2 8E050 66.5mm Rear Shock Shaft 2
8EO011 Knuckle Arm Set 2 8E051 59.5mm Front Shock Shaft 2
8E012 Rear Lower Susp Arm 2 8E052 Shock Mount 4
8E013 F/R Tension Rod 1 8E053 Shock O Ring 4
8E016 Front Lower Susp Arm 2 8E054 Front Upper Steering Linkage 2
8E017 Wing Stay 2 8E055 Rear Upper Steering Linkage 2
8E019 Front Upper Susp Plate 1 8E056 Servo Steering Linkage 1
8E020 Front Body Mount 1 8E057 Steering Linkage 2
8E021 Front CVD 2 8E058 BallHead 4
8E023 106.8mm Rear Drive Shaft 2 8E059 Turnbuckle 2
8E024 Wheel Axle 2 8E062 Tail Wing For Buggy 1
8E025 Rear Susp Hinge Pin Holder 1 8E064 Front Bumper For Buggy 1
8E026 Front Susp Hinge Pin Holder 1 8N0O01 Fuel Tank 1
8E027 Bush Adjuster 8 8N002 Fueltank Post 1
8E028 Drive Cup 2 8N003 Fueltank Pin and Sprout Set 1
8E029 Lower Hinge Pin (F58.5Mm;R52Mm) 2 8N004 Center Differential Mount 1
8E030 71.3mm Lower Hinge Pin 4 8N005 Center Diff. Support Plate 1
8E031 Servo Saver Arm Front 1 8N006 Battery and Receiver Box 1
8E032 Steering Shaft 2 8N007 Steering and Brake Set 1
8E033 Servo Saver Housing Set 1 8N008 Servo Arms Long 1
8E034 Front Sway Bar 1 8N009 Stopper 3
8E035 Rear Sway Bar 1 8N010 Brake Rod set 3
8E040 Rear Shock Tower 1 8NO11 Servo Arms Short 1

28




Spare parts List

8N012 Center Differential Gear Set 1 8E091 M5%*4 Headless Socket Screws 6
8NO13 Center Diff. Out Drive 2 8E092 M3*10 Headless Socket Screws 4
8NO14 Brake Pad 4 8E093 3*16 Cap Screws 4
8NO015 Brake Dis 2 8E094 TM3 Locknut 4
8NO16 Brake Cam 1 8E095 M3 Locknut 13
8NO017 Brake Linkage 2 8E096 3*13.5 Button Head Screws 2
8N018 Chassis 1 8E097 Body Clips (Small) 2
8N019 Engine Mount 1 8E098 Body Clips (Big) 2
8N020 Clutch Bell 1 8E099 BallBearing 8*16*5Mm 14
8N021 Engine Flywheel 1 8E100 Ball Bearing 15*21*4Mm 4
8N022 Clutch Set 3 8E101 Ball Bearing 6*10*3Mm 4
8N023 Clutch Nut 1 8E104 9KG Throttle Servo 1
8N024 Exhaust Pipe Holder 1 8E114 2.4G Radio Control TX 1
8N025 Exhaust Pipe Holder Spring 1 8E115 2.4G 3-ChannelReceiver 1
8N026 Clutch Spring 3 8E116 2.4G Radio Control Set &3-ChannelReceiver 1
8N027 Exhaust Pipe 1 8E118 Antenna Pipe 1
8N028 Exhaust Pipe Spring 1 8E119 3*¥17mm Pins 4
8N029 Front and Rear Drive Shaft 1 8E120 3*15mm Pins 2
8N030 Air Filter set 1 8E121 2.5*11TMm Pins 6
8NO031 Filter Joint 1 8E122 M3*20 Headless Socket Screws 1
8N032 On/Off Switch Set 1 8N037 3*8 Cap Screws 1
8N033 Side Guard Set 1 8N038 PET Body 1
8N034 Filter Sponge 1 8N039 PET Transparent Body 1
8N035 Exhaust Pipe 1 8N040 Glow Plug Ignitor 1
8N036 3*14 Cap Screws 4 8N041 .21 CXP Nitro Engine 1
8E067 3*24 Diff Pin 6 8N042 10*5*4 Bearings 6
8E068 4%*26 Button Head Screws 2 8N043 6KG Servo 1
8E069 4*8 Flat Head Screws 2 8N044 Receiver Battery 1
8E070 4*14 Flat Head Screws 10 8N045 Fuel Bottle 1
8E071 4*16 Flat Head Screws 4 8N046 Battery Charger 1
8EQ72 4*26 Flat Head Screws 2 8N047 8*3. 2*0.5 Washers 1
8E073 4*10 Button Head Screws 6 8N048 4*8 Flat Head Screws 4
8E074 4*12 Button Head Screws 2

8E075 4*14 Button Head Screws 4

8E076 3*8 Flat Head Screws 6

8EQ77 3*10 Flat Head Screws 18

8EQ78 3*12 Flat Head Screws 13

8E079 3*14 Flat Head Screws 3

8E080 3*8 Button Head Screws 4

8E081 3*10 Button Head Screws 18

8E082 3*12 Button Head Screws 16

8E083 3*14 Button Head Screws 4

8E084 3*16 Button Head Screws 8

8E085 3*12 Cap Screws 6

8E086 3*18 Cap Screws 4

8E087 3*24 Cap Screws 8

8E088 3%26 Cap Screws 4

8E089 M3*3 Headless Socket Screws 11

8E090 M4*4 Headless Socket Screws 5

29




	封面 Model (1).pdf



